O IMMERGAS

INITIAL SERIAL
NUMBER

16/02/24

1001127399

3.030829

MAGIS COMBO 14 PLUS V2 TRI (UNITA" INTERNA)

81F

Immergas S.p.A. Service

1/3




N Code |Description '":':r'"iz’r‘a‘ N Code |Description '"‘;‘j‘"ﬂi‘:’r‘a‘ N Code |Description ‘"'r:':r'“iee"'a' N Code |Description '":‘:‘r‘":’r‘a‘
- |3.032421 |Hydraulic assembly 44 11.030251 [Ignition electrode gasket 91 |1.041498 (Stud 4.2x9.5 self-tapping screw 139 |2.015602 |Top supporting bracket for expansion
- |3.034929 [Electrical wiring assembly 45 [1.030572 |D.28 grommet 92 |1.046205 |Cord packing vessel

- |1.039888 |wiring, ignition 46 |1.031070 |Detection electrode 93 |1.046183 |G1" M-F extension joint 140 12.015644 |Expansion vessel bracket

3.034861 |Complete control panel 47 |1.031448 |Condensation module 94 |1.043196 |Flow switch insulation 141 11.038395 |1/2" M - 3/8" M nipple
1 |1.010500 |Spring pipe clamp for silicone pipe(d.22) 48 [1.031531 |D.14,2 plug 95 |1.043404 |[Epdm O-Ring (21x4, 70 sh) 142 12.016946 |Pump bracket
2 | 1.0110 [Crossheaded flat pointed self-tapping screw 49 [1.031779 |Brass pressure point 96 |1.043406 |Flow switch 143 12.016967 |Left backing bracket
(4.2x13) 50 [1.031892 |Pressure switch locking clip 97 |1.043666 |Jolly insulation 144 12.016969 [Right backing bracket

3 |1.011066 |Washer (9x4,3x0,8) 51 |1.032017 |Plastic knob 98 |1.043667 |Automatic vent valve + O-Ring 145 [2.016997 |Casing side

4 11.025986 [Silicone pipe (4x8) 52 |1.033429 [M5x10 hex screw 99 |1.043874 |Pipe clip (d.22) 146 |2.017031 |Module mount bracket

5 [1.012067 |Klixon thermostat 100°C 53 [1.033854 |[Epdm O-Ring (18,00x2,8, 83sh) 100 |1.044622 |Pipe d.22, pump - plate exchanger 147 |2.017141 |Sides fixing cross member

6 11.012468 |Stainless steel elastic washer (M5) 54 |1.033901 |Air intake pipe 101 |1.044628 |Check valve 148 |1.025278 |Plug for flange with sample points

7 11.013135 |Lowered brass lock nut (3/8" F) 55 |1.033902 |Fan flange for pipe fixing 102 |1.044825 |Fitting (G1"M - G3/4" M) 149 11.025690 |Pressure point cap

8 1.0153 [Crossheaded screw (M4x6) 56 |1.034420 |cap 103 |1.038336 |Lowered brass nut (1/2"F) 150 |1.031476 |Flange with sample points

9 |1.016967 |Spring pipe clamp for silicone pipe(d.22) 57 |1.034606 |Ceramic glass (d.20) 104 [1.044926 |Lowered brass nut (G1"F) 151 11.032699 |Gasket for flange with sample points
10 | 1.4910 |1"F nutflanged end pipe,d.25 58 |1.034610 |Annealed copper washer (10x5,2x1) 105 |1.044941 |Casing panel 152 11.034173 |Protection cap

11 |1.033853 [Epdm O-Ring (13,94x2,62, 83sh) 59 |1.035074 |NTC probe 106 |1.044955 |Plastic grid, bottom 153 |1.034459 |Crossheaded screw (M4x20)

12 |1.023334 |Gas manifold 60 |1.035143 |Fan 107 |1.038393 |Gasket (28x21x1) 154 |3.033736 |Gas valve assembly

13 [1.023511 |Gasket (30x22x2) 61 |1.035648 |Gas manifold cover 108 |1.045025 |Condensation module - pump pipe (d.18) 155 |1.016246 |Crossheaded self-forming screw (M4x8)
14 11.023578 |Crossheaded screw (M5x25) 62 |1.035651 |Venturi 109 |1.045046 |Condensation module - valve (d.18) 156 [1.037248 [Gas valve

15 |1.023581 |Rubber adapter 63 |1.035895 |Control panel left hinge 110 |1.045047 |D.22 pipe, pump 157 11.037249 |Safety module

16 [1.023992 |Gasket (24x16x2) 64 |1.036913 [Control panel right hinge 111 |1.045049 |D.18 pipe, hydraulic assembly 158 1.037917 |Door

17 |1.023993 |Gasket (14.8x8x2) 65 [1.037068 |Spark generator 112 |1.045052 |Gas valve - manifold pipe (d.14) 159 1.038855 |Esthetic cover

18 |1.024084 |Crossheaded screw (M5x14) 66 |1.037268 [Expansion vessel (10 litres) 113 |1.045053 |D.22 pipe, exchanger - 3 way valve 160 |1.039192 |Spring

19 ]1.024204 |Rubber buffer 67 |1.037797 |Plastic siphon 114 |1.045165 |Crossheaded screw (M6x12) 161 [3.027366 [Ignition electrode group

20 1.024387 |"Y" hose union 68 |1.037878 |Stud for vessel rotation 115 |1.045172 |Pump (15-105/130) 162 2.015566 |Front casing

21 |1.024543 |Front ceramic fibre panel 69 |1.037883 |Flange adapter 116 |1.045386 |Filling valve fitting G 3/8" 163 |3.031374 |Back unit

22 11.024680 |Burner gasket 70 |1.038192 ['Immergas" logo adhesive plate 117 |1.045539 |D.22 pipe, pump - exchanger 164 |3.032341 |Top back unit

23 |1.024898 |Gasket for module inspection hole 71 |11.038580 |Ground rivet 118 |1.045056 |Bottom mousse pad 165 |1.019654 |Flexible hose for siphon

24 11.024996 [Brass pressure point 72 |1.039043 [D.18 pipe,hydraulic group - return valve 119 |1.045643 |Fitting gasket 166 |1.022729 |Ball valve (Vabco, d.14, 1/2" M)

25 |1.025357 [Gas manifold cover gasket 73 |1.039078 |Bulb probe 120 |1.045648 |Left insulation pump 167 |1.035705 |Gas cock

26 [1.025689 [Gas manifold gasket 74 11.039197 [Control panel support cable 121 |1.045649 |Right insulation pump 168 [1.038240 ["Y" filter

27 |1.025910 |Graphite gasket for burner 75 |1.039229 |Front panel 122 |1.045876 |Return valve insulation 169 |1.044037 |1"M-D.22 Vabco fitting

28 |1.025911 |Nut (M6) 76 |1.039328 |Bulb probe 123 | 1.1176 |Crossheaded screw (M5x8) 170 11.044269 |Cock G1"M d.22

29 [1.026281 |Burner 77 11.039401 [Insulating sheet 124 | 1.1656 |Nickel-plated crosshead self-tapping screw 171 11.044271 |Cock G1"M-M

30 |1.026455 |Red silicone O-ring (9,19x2,62) 78 |1.037378 |Adhesive foam strip (d.8x5) (3,5x6,4) 172 |1.044602 |Pipe d.22 insulation

31 |1.026457 [Epdm O-Ring (7,6x2,62, 70 sh) 79 |1.039625 |Safety module cover 125 | 1.2170 |Crossheaded screw (M4x8) 173 |1.044877 |D.14 pipe,cold inlet - hot exit (conn.)
32 [1.026530 [Nitrile O-Ring (63x3 sh) 80 [1.039635 |Expansion vessel flexible hose 126 | 1.2275 |Flat pointed crossheaded self-tapping 174 (1.045647 |D.22 pipe, connection

33 [1.026615 [Lip gasket (d.80) 81 |1.039646 |check valve screw (4.2x9.5) 175 |1.044883 |D.22 pipe, connection

34 |1.026763 [Pipe clip (d.18) 82 |1.039684 |condensate drain extension 127 | 1.4066 |Self-tapping screw (3,5x9,5) 176 |1.034405 |Gasket (18.5x11.5x2)

35 |1.016187 [silicone tube (8x12) 83 |1.035766 [3-way valve motor protection 128 |1.037216 4.2x13 self-tapping screw 177 |1.036128 [Brassy nut

36 |1.027277 |Absolute pressure switch 84 |1.039743 |D. 5.5 plug 129 | 1.4557 |Crossheaded self-tapping screw with 178 | 1.5899 |Wall plug package (d.10x50)

shoulder (4,2x9,5)

8711027853 JFuse 85 ]1.040281 |Adhesive foam strip (d.15x3) 130 | 1.6011 |Crossheaded flat pointed self-tapping screw 179 11.034600 [Manometer

38 |1.027796 [Gasket (44x34x2) 86 [1.040381 [valve outlet pipe (3,5x9,5) 180 |1.035248 |Crossheaded self-tapping screw (3x10)
39 (1.028350 |Gas nozzle (d.5,60) 87 [1.040394 |insulation D.int. 32 Th. 9 H. 40 131 | 1.6221 |Hose union for silicone pipe 181 [1.037079 |Keyboard

39 |1.022509 |Gas nozzle (d.4,00) 88 [1.040396 |Insulation D. int. 40 Th. 9 H. 40 132 | 1.8532 |Crossheaded self-tapping screw (3,9x16) 182 11.037090 |Display adhesive label
40 (1.028394 |NTC probe 89 [1.041193 |Crossheaded screw (M4x16) 133 | 1.021892 |Siphon plug 183 11.037275 |Cover
41 |1.034249 |3-way valve body 90 |1.041194 |Crossheaded screw (M4x10) 134 |2.013322 |Flange for module cover inspection hole 184 |1.037773 |Crossheaded self-tapping screw (3,5x16)
42 11.028605 |Outlet manifold clip 135 |2.014033 |Metal-sheet clip (d.9) 185 11.040319 |Bezel
43 |1.029280 [Cap for hole d.80 136 |2.014654 |Air pipe support bracket

138 [2.015601 [Support bracket bottom, expansion tank

2/3

Immergas S.p.A. Service




Code

Description

Initial serial
number

Code

Description

Initial serial
number

186
187
188
189
190
191
192
193
194
195
196
197
198
199
200
201
202
203
204
205

207
208
209
210
211
212
213
214
216
217
218
219
220
221
222
223
224
225
226
227
228
229
230
231
232
233

1.040320
1.046741
1.043881
1.043883
1.043895
1.043981
1.044511
1.039146
1.039147
1.039149
1.015248
1.039145
1.039148
1.039332
1.048841
1.4072
1.7908
3.031486
1.041223
1.041237
3.031550
1.026459
1.027137
1.039876
1.028559
1.039282
1.044344
1.044624
1.045002
2.015012
1.028548
1.045321
3.031748
1.027108
1.028555
1.028561
1.029426
1.029596
2.014178
3.022615
1.029659
1.030216
1.033226
3.023318
3.032420
1.010289
1.027110

Bezel cover

Otudoor unit communication card
Low voltage screen-printed plate
Power supply PCB

[Additional card support

High voltage screen-printed plate
Double-sided adhesive strip
7-way terminal block

10-way terminal block

12-way terminal block
Anti-interference filter

5-way terminal block

11-way terminal block

Grommet

PCB

Clip with clamp screw hole

Black cable clamp

Gas exchanger group

Pipe fitting nut SAE 5-8

Pipe fitting nut SAE 3-8

Bottom back unit

Peroxide epdm O-Ring (17,86x2,62)
Pump coupler fitting

3-way valve motor

Heat exchanger gasket

Hex socket screw (M5x65)

G1" M-M L.22mm nipple

Storage tank flow pipe (d.18)
By-pass pipe (d.18)

Support plate

Housing, outlet manifold

3-way valve motor

Complete cartridge

Drain fitting

Return manifold

Safety valve (3 bar)

Clip

19.8x3.6 O-ring

Metal-sheet clip (d.13,5)

Filling valve group

6x2 O-ring, epdm

Nbr O-Ring (11,91x2,62,70sh)
Nbr O-Ring (2,84x2,62,70sh)
Cartridge without by-pass assembly
Pump group

Tropicalized hex socket screw (M5x16)

Automatic vent valve

234
235
236
237
238
239
240
241
242
243
244
245
246

1.036499
1.046110
1.036912
1.045045
1.1356
1.045054
1.045055
1.045538
1.045613
1.045624
2.016947
1.044831
1.029433

Pump body

Pump

Open rivet (M4)

Gas supply pipe (d.18)

Nut for flanged end pipe (3/4" F, d.18)
D.22 pipe, delivery

D.22 pipe, delivery-storage

D.22 pipe, exchanger - 3 way valve
Filling pipe (d.8)

Boiler return pipe (d.18)

Fitting pipes fixing bracket

Cross recessed pan head screw
Insulating panel, rear

Immergas S.p.A. Service

3/3


http://www.tcpdf.org

